SVARTPILEN 401 2018 <2018><US><F2375R2>

REAR WHEEL
49493
&
Pos Part Number Description Additional Text Quantity

1 2851000104401A Rear wheel 4x17" cmpl. Svartpi 1.00

2 90210085000 Axle rear KT03 1.00

3 0125140003 Washer ISO 7089 - 14 2.00

4 90110084000 chain tension adjuster, right 2.00

5 28510013000 spacer rear wheel rh 1.00

6 0991040083S flat head screw DIN 7991 M4x8 3.00

7 28542021000 Rear sensor wheel 1.00

8 28510062000 special screw M8x16 SL 6.00

9 90110060000 rear brake disk D=230mm 1.00

10 0760264280 Shaft sealing 26x42x8 NBR 1.00

11 0472042175 CIRCLIP DIN0472-42X1,75 1.00

12 0625063020 BALL BEARING 1.00

13 28510011000 Collar bearing 1.00

14 28509015000 Supporter 1.00

15 0625062028 BALL BEARING 6202-2RSH/C3 1.00

16 28510073000 rim tape 17"/60 1200 1.00



17 28510072000 Spoke nipple M5x0.8 36.00
18 2851007117030 Spoke M5/4.37/170 black 18.00
18 2851007118230 Spoke M5/4.37/182 black 18.00
19 90210059100 rear wheel dampening rubber 6.00
20 28510053000 special screw M8x27 SL 6.00
22 90510051045 rear sprocket 45 teeth 1.00
23 06923080003 Hex. nut DIN EN 1661 M8 WS13 6.00
24 28510016000 spacer sprocket carrier inside 1.00
25 0625062052 Grooved ball bear. 6205-2RSHC3 1.00
26 0760305271 Radial shaft seal 30X52X7 1.00
27 28510014000 spacer sprocket carrier 1.00
28 77204087000 hex nut M14x1.5 WS17 1.00
29 2851005004433 Rear sprocket mount cpl. 1.00
30 76910065118 chain DID 118 roll 1.00
31 2851001004433 Rear hub cpl. 1.00
32 28510075000 tube 17" 1.00
33 76910066000 Rivet link chain DID 520 VP2-T 0.00
98 00050002059 DRIVETRAIN KIT 390 DUKE 2015 0.00
99 28510015000 Rear wheel repair kit 0.00




